

# Gastroenterología y Hepatología



www.elsevier.es/gastroenterologia

#### **REVIEW**

# Reviewing the therapeutic role of budesonide in Crohn's disease\*



Antonio López-Sanromán<sup>a,\*</sup>, Joan Clofent<sup>b</sup>, Esther Garcia-Planella<sup>c</sup>, Luis Menchén<sup>d</sup>, Pilar Nos<sup>e,h</sup>, Iago Rodríguez-Lago<sup>f</sup>, Eugeni Domènech<sup>g,h,\*</sup>

- a Servicio de Gastroenterología y Hepatología, Hospital Ramón y Cajal, Madrid, Spain
- <sup>b</sup> Servicio de Aparato Digestivo, Hospital de Sagunto, Sagunto, Valencia, Spain
- <sup>c</sup> Hospital de la Santa Creu i Sant Pau, Barcelona, Spain
- d Hospital Gregorio Marañón, Madrid, Spain
- <sup>e</sup> Hospital Politècnic La Fe, València, Spain
- f Servicio de Aparato Digestivo, Hospital de Galdakao, Bilbao, Spain
- <sup>9</sup> Servei d'Aparell Digestiu, Hospital Germans Trias i Pujol, Badalona, Barcelona, Spain
- h Centro de Investigaciones Biomédicas en Red de Enfermedades Hepáticas y Digestivas (CIBEREHD), Madrid, Spain

Received 20 March 2018; accepted 3 May 2018 Available online 3 August 2018

#### **KEYWORDS**

Budesonide; Crohn's disease; Ulcerative colitis; Inflammatory bowel disease

#### PALABRAS CLAVE

Budesonida; Enfermedad de Crohn; Colitis ulcerosa; Abstract Oral budesonide is a glucocorticoid of primarily local action. In the field of digestive diseases, it is used mainly in inflammatory bowel disease, but also in other indications. This review addresses the pharmacology, pharmacodynamics and therapeutic use of budesonide. Its approved indications are reviewed, as well as other clinical scenarios in which it could play a role, in order to facilitate its use and improve the accuracy of its prescription.

© 2018 The Author(s). Published by Elsevier España, S.L.U. This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/).

#### Revisando el papel terapéutico de la budesonida en la enfermedad de Crohn

Resumen La budesonida oral es un glucocorticoide de acción fundamentalmente local. En la especialidad de Aparato Digestivo, se emplea sobre todo en la enfermedad inflamatoria intestinal, aunque también en otras indicaciones. Esta revisión aborda aspectos acerca de la farmacología, la farmacodinámica y el empleo terapéutico de la budesonida. Se contemplan sus

E-mail addresses: alsanroman@salud.madrid.org (A. López-Sanromán), eugenidomenech@gmail.com (E. Domènech).

<sup>\*</sup> Please cite this article as: López-Sanromán A, Clofent J, Garcia-Planella E, Menchén L, Nos P, Rodríguez-Lago I, et al. Revisando el papel terapéutico de la budesonida en la enfermedad de Crohn. Gastroenterol Hepatol. 2018;41:458–471.

<sup>\*</sup> Corresponding author.

Enfermedad inflamatoria intestinal

indicaciones reconocidas y se especula acerca de otras situaciones en las que podría desempeñar un papel de interés, con el objeto de facilitar su uso y mejorar la exactitud de su prescripción. © 2018 El Autor(s). Publicado por Elsevier España, S.L.U. Este es un artículo Open Access bajo la licencia CC BY-NC-ND (http://creativecommons.org/licenses/by-nc-nd/4.0/).

#### Introduction

Budesonide (BUD) is the only recognised pharmacological alternative for the treatment of mild, active ileal or ileocolic Crohn's disease (CD). Despite this, in the 2 decades since the publication of the controlled trials that led to its approval for this indication, relatively few publications or conferences have focused on updating its use in CD. Its idiosyncrasies (indication according to location and inflammatory activity of the disease, steroid with an optimised safety profile) make it a rara avis in the therapeutic arsenal of CD, particularly in the era of selective immunosuppressants (IS). In view of this situation, in 2016 a group of experts in CD met to reassess the role of BUD in the management of CD. In a second meeting held in 2017, we decided to prepare a document addressing issues surrounding both the indications (approved, suggested and potential) and mode of use (dosage, regimens, use of mineral and vitamin supplements) of BUD in inflammatory bowel disease (IBD) in order to bring gastroenterologists up to date with the latest evidence.

The aim of this article is to review the pharmacological characteristics of BUD and its accepted indications for the management of CD, and to evaluate treatment regimens and clinical situations for potential use based on the available evidence and expert opinion.

## Description and pharmacological properties of budesonide

BUD is considered the prototype "second generation" topical glucocorticoid. It is characterised by greater potency and lower systemic bioavailability, and is the most widely studied therapeutic option in IBD. Its affinity for glucocorticoid receptors is 195 times greater than hydrocortisone and 15 times greater than prednisolone. This means that 5 mg BUD is therapeutically equivalent to 12 mg prednisolone. Its rapid elimination, thanks to a 90% first-pass hepatic metabolism, results in a low systemic bioavailability which reduces its adverse effects (AE), something that does not occur in patients with portosystemic shunt, such as those with portal hypertension. Its metabolites are mainly excreted in the urine, and, to a lesser extent, in the faeces. 6-8

The metabolism of BUD, which is mainly CYP3A4-mediated, can be affected by several factors that interfere with its clearance and systemic bioavailability (Table 1).

# Indications for budesonide in gastrointestinal diseases. Guidelines for use in inflammatory bowel disease

BUD is marketed in different formulations: as a nasal spray, oral tablets, or suppositories. <sup>9,10</sup> In gastrointestinal disease, delayed-release tablets and suppositories are used to treat various intestinal diseases, including IBD and microscopic colitis, as well as autoimmune hepatitis. Orodispersible tablets are indicated to treat eosinophilic oesophagitis, <sup>9,10</sup> although they are not currently available in Spain.

BUD is indicated to induce remission in patients with mild or moderate CD that affects the ileum, the ascending colon, or both. For this purpose, it is presented as enteric-coated (ethylcellulose matrix) pH-dependent modified release capsules that dissolves at a pH > 5.5.7,8,11 This enables most of the drug (59-68%) to be absorbed in the ileum and caecum. 7,8,11 The recommended daily dose to induce remission in adults is 9 mg, administered in a single morning dose for up to 8 weeks, reaching its peak effect within 2-4 weeks.<sup>7,8</sup> In Spain, BUD for this indication (Entocort® and Budenofalk®) is available in 2 formulations, which differ only in 2 aspects: start of release, which in the case of Entocort® is more proximal (although peak release occurs in both simultaneously); and Entocort does not contain lactose, while Budenofalk® does. 7,8 BUD is not yet marketed in a multi-matrix (MMX) formulation in Spain.

Table 2 summarises the existing recommendations for the use of BUD in IBD in the principle guidelines. 12-18

## Efficacy and safety of budesonide in Crohn's disease

Several controlled clinical trials have shown that BUD is superior to placebo in inducing remission of CD, and equivalent to prednisolone for the control of CD of right-sided ileal or ileocolic involvement, and mild or moderate activity.<sup>6</sup> Although BUD is less effective in the short-term than conventional steroids, particularly in patients with severe disease or more extensive colonic involvement, there is less likelihood of AEs and adrenal suppression with BUD.<sup>19</sup> The most important controlled trials in induction of clinical remission in CD with BUD are shown in Table 3.

Systemic glucocorticoids are associated with various AEs, ranging from aesthetic changes, such as moon facies, hirsutism and acne, to psychic disturbances (nervousness, insomnia) and even more permanent and serious conditions, such as reduced growth rate, infections, hypertension, diabetes, osteoporosis and glaucoma.<sup>28</sup>

Agent	Interaction
Pharmacokinetic interactions	
Cardiac glycosides (digoxin, among others)	Potassium deficiency can potentiate the action of glycosides
Saluretics (furosemide, spironolactone or amiloride, among others)	Can increase excretion of potassium
Pharmacodynamic interactions	
Cytochrome 450 inhibitors (ketoconazole,	Can increase exposure to BUD several times. Since there is no data to support a dosage recommendation, this combination should be avoided
itraconazole, HIV protease inhibitors, grapefruit juice)	If this is not possible, the period between treatments should be as long as possible and a reduction of BUD dose could also be considered
CYP3A inducers (carbamazepine, rifampicin)	Concomitant treatment may reduce BUD exposure, which may require a dose increase
Oestrogens and hormonal contraceptives	Raised plasma concentrations and enhanced effects of corticosteroids have been reported in women also treated with oestrogens and hormonal contraceptives
'	However, a low-dose combination oral contraceptive that more than doubled the plasma concentration of oral prednisolone had no significant effect on the plasma concentration of oral BUD.
Cimetidine	At recommended doses, cimetidine has a slight, but clinically insignificant, effect on the pharmacokinetics of oral budesonide
Steroid-binding	Interactions with synthetic steroid-binding resins such as cholestyramine, or with antacids
compounds	cannot be ruled out. These could decrease the effect of BUD. Therefore, these should not be administered simultaneously, and an interval of at least 2 h is recommended Because adrenal function may be suppressed with BUD therapy, an ACTH stimulation test for diagnosing pituitary insufficiency might show false results (low values)

BUD can present the typical side effects of systemic glucocorticoids (Table 4). However, most of the AEs observed in clinical trials were mild to moderate and non-severe. The availability of BUD in modified-release capsules has reduced the incidence of glucocorticoid-related AEs by approximately half compared to prednisolone at therapeutically equivalent doses. In addition, BUD appears to cause less reduction in bone mineral density (BMD) than prednisolone. 14,15

# Situations in which budesonide could be considered in the treatment of inflammatory bowel disease

The efficacy and safety of BUD in conventional indications has prompted investigators to explore other possible uses of the drug. The following is a list of clinical situations in which administration of BUD could be considered.

### Alternative or first choice in particular circumstances

CD can coincide with clinical situations that call for changes in the usual management of the disease, and BUD could be a useful tool in this context. One such situation is previous

or current malignant disease. IS are usually avoided in cancer patients because they are believed to have a negative effect on tumour immune surveillance and can therefore increase the risk of cancer recurrence or extension. This is why the use of IS in patients with IBD and cancer, current or in the last 5 years, is highly controversial. In the opinion of the experts, IS should be avoided in these patients during the first 2–5 years after cancer diagnosis. If the disease is active, it should be managed with corticosteroids, enteral nutrition or aminosalicylates. <sup>29</sup> In this situation, BUD has the advantage of being more effective than aminosalicylates and can be administered safely for longer than standard corticosteroids. <sup>30</sup> In this context, therefore, it should be the first-line treatment in mild to moderate ileal or ileocaecal CD.

Aside from patients with cancer, there are other particular circumstances in which BUD is a very attractive alternative. Traditional IS and corticosteroids are known to increase the risk of infection, particularly in the elderly, <sup>31</sup> and should be avoided in children if they are not clearly indicated, such as in mildly active CD. Again, BUD can be a good alternative in these circumstances, since it can be administered for longer periods than conventional corticosteroids and in a much safer manner.

Finally, although there is little information available on the administration of oral BUD during pregnancy, both the data available on inhaled BUD and the European Crohn's and

Table 2 Guideline recommendations for the use of budesonide as induction therapy in inflammatory bowel disease (ileal-

#### ileocaecal Crohn's disease, ulcerative colitis, ulcerative proctitis). Guideline Recommendation/comment Adult guidelines British Society of BUD has therapeutic benefit with reduced systemic toxicity in ileocaecal CD, or UC Gastroenterology IBD BUD is slightly less effective than prednisolone, but is an appropriate alternative for active guidelines Carter et al., ileo-ascending colonic disease 200412 BUD 9 mg daily is appropriate for patients with isolated ileo-caecal disease with moderate disease activity, but marginally less effective than prednisolone (grade A) CD guidelines Mild to moderate CD: BUD is more effective than mesalazine or conventional steroids (grade American College of A). BUD (9 mg/day) is effective when active disease is confined to the ileum and/or right Gastroenterology. colon (grade A) Lichtenstein et al., 2009<sup>13</sup> A clinical trial assessing the combination of ciprofloxacin (1 g/day) and metronidazole (1 g/day) in addition to budesonide (9 mg/day) failed to demonstrate an additional benefit for patients receiving concomitant antibiotics despite a "'trend' in post hoc analysis in favour of the supplemental antibiotics for patients with colonic disease Mild to moderate CD affecting the ileum or right colon: BUD 9 mg/day has proven to be the best combination of short-term efficacy and safety in a series of well-controlled clinical trials. BUD is recommended for use as the preferred primary therapy in these patients 3rd ECCO Consensus on Mild ileocaecal CD: Oral BUD is the recommended treatment BUD 9 mg daily is the favoured therapy to induce remission in mildly active, localised CD Gomollón et al., 201614 ileocaecal CD, because it is superior to placebo (RR 1.93, 95% CI 1.37-2.73). Although it is inferior to conventional steroids (RR 0.85, 95% CI 0.75-0.97), especially if severe disease (CDAI > 300) is present (RR 0.52, 95% CI 0.28-0.95), it has fewer AEs (RR 0.64, 95% CI 0.54 - 0.76). Fifty to sixty percent of patients with mild ileocaecal CD attain remission at 8 weeks on BUD. A Bayesian meta-analysis confirmed that BUD should be the preferred option in mild/moderate ileocaecal CD. Moderate CD: neither BUD nor prednisolone are appropriate as initial induction therapy. Prednisolone is very effective, although with more AEs than BUD. BUD 9 mg has consistently shown benefits for active ileal or ileocolic CD, but is less effective than prednisolone, especially in severe cases. Ileal release BUD has no role in treating colonic disease, unless it primarily affects the proximal colon. BUD is advocated in preference to prednisolone in ileal or ileocaecal Crohn's disease BUD is still associated with AEs typical of steroids at a lower or similar frequency, although they are less severe than those caused by prednisolone. BUD causes less reduction in bone mineral density than prednisolone (mean -1.04% vs. -3.84% over 2 years in a randomised study of 272 patients, p = 0.0084) IBD Consensus of the Pan BUD 9 mg/day is recommended as a first-choice treatment of mild localised ileocaecal CD. American Crohn's and Level of evidence: 1a. Level of agreement: 82% Colitis Organisation Remission rate with BUD: 51-60% in 8-10 weeks Yamamoto-Furusho et al., BUD has been shown to be superior to placebo (RR 1.96, 95% CI: 1.19-3.23) and mesalazine 201715 (RR 1.63, 95% CI: 1.23-2.16). BUD is preferred over prednisolone because it is associated with minor AEs (RR 0.64, 95% CI: 0.28-0.95) BUD is an alternative for patients with chronic pouchitis (>4 weeks) who do not respond to antibiotic treatment. Level of evidence: 2. Level of agreement: 91% In UC, BUD multimatrix (MMX), is indicated for inducing remission in patients with mild-to-moderately active UC of any extension that is resistant to aminosalicylates. This can be tried before the use of systemic steroids. Level of evidence: 1. Level of agreement: 91% Randomised controlled studies with oral budesonide MMX have shown it to be more effective than placebo, and to be as effective as oral 5-ASAs for inducing remission. However, this has not been demonstrated with other formulations of ileal-release budesonide, such as Entocort and Budenofalk, whose effectiveness was lower than placebo and 5-ASAs Compared with conventional steroids, BUD has fewer systemic adverse events (33% vs. 55%) and it has not been associated with a significant decrease in bone mineral density

Rectal steroids are suggested as second-line therapy for inducing complete remission in patients with mild-to-moderate ulcerative proctitis who do not respond to topical 5-ASAs.

Level of evidence: 1b. Level of agreement: 91%

Guideline	Recommendation/comment
French national CD consensus. Peyrin-Biroulet et al., 2017 <sup>16</sup>	Indications in first line of treatment with BUD: a) CD with mild activity; b) CD with moderate uncomplicated activity without poor prognosis factors. Definition of poor prognosis factors: elevated gastrointestinal damage, small bowel damage, severe ileal involvement, severe rectal involvement, perianal disease, severe endoscopic lesions (large or deep ulcers) and a young age at diagnosis
Paediatric guidelines	
Systematic review of paediatric IBD. British Society of Paediatric Gastroenterology, Hepatology and Nutrition. Wilson et al., 2010 <sup>17</sup>	Studies: Levine 2003 (mild/moderate, 58% ileocaecal, 27% ileocolic, 15% colitis, BUD 19, prednisolon 14): 9 mg/day BUD 8 weeks, followed by tapering over 10 weeks. Results: remission at 12 weeks: BUD 47%, prednisolone 50%. AE: BUD 32%, prednisolone 71% (NS, p < 0.05) Escher 2004 (ileal or ascending colon CD; BUD 22–9 mg 8 weeks, followed by 6 mg, prednisolone 1 mg/kg 4 weeks, followed by dose reduction): terminated prematurely, with fewer AEs and higher morning values of cortisol with BUD. Results: remission BUD 55%, prednisolone 71% Kundhal 2001 (CD: BUD 32, ileal 23, ileocaecal 9): BUD 9 mg/day 8 weeks, followed by 6 mg/day. No significant remission rates
	Levine 2001 (mild/moderate CD without excluding distal colonic involvement, BUD 62, prednisolone 58): BUD 0.45 mg/kg/day, maximum 9 mg/day. Results: remission BUD 48%, prednisolone 77%. One case of cranial hypertension with BUD
BSPGHAN IBD Working Group. Kammermeier et al., 2016 <sup>18</sup>	For mild/moderate ileocaecal Crohn's disease, BUD is an alternative option with fewer steroid-related AEs (maximum: 12 mg/day, tapering over 2-4 weeks)

5-ASA: 5-aminosalicylic acid; ACG: American College of Gastroenterology; BUD: budesonide; CD: Crohn's disease; IBD: inflammatory bowel disease; RR: relative risk.

Colitis Organisation (ECCO) guidelines have shown it to be a valid alternative in the treatment of active ileal CD during pregnancy.<sup>32–34</sup>

#### **Pouchitis**

Acute pouchitis is the most frequent complication in patients with ulcerative colitis that requires total proctocolectomy with ileal pouch-anal anastomosis, and affects up to half of all patients 10 years after surgery.<sup>35</sup> Initial treatment is the use of antibiotics, but, despite this, up to 15% of patients antibiotics, but, despite this, up to 15% of patients will develop chronic pouchitis. Few randomised studies have explored this situation, and evidence usually comes from case series (including experience with anti-TNF). As a result, there are few pharmacological options available for this complication. Practically no drugs have shown efficacy in clinical trials, apart from the probiotic VSL#3®, which can prevent new episodes, but this drug is not funded by the Spanish national health system.

Initial evidence for the use of oral BUD in pouchitis comes from a small case series in which 60% of patients responded well to the treatment.<sup>36</sup> Two subsequent studies confirmed its effectiveness; the use of 9 mg for 8 weeks in pouchitis refractory to antibiotics achieved a clinical and endoscopic remission rate of 75–80%.<sup>37,38</sup> An endoscopic remission rate of 72% was also observed in a group of patients with pouchitis associated with primary sclerosing cholangitis, although BUD had no effect on liver function tests.<sup>39</sup> It is interesting to note that few BUD-related AEs were reported in all the foregoing series.

It is still to be determined whether topical application of the drug would be more appropriate and effective in this context, or even if combined oral and rectal treatment could be considered.

#### Bridging therapy for slow-onset drugs

Certain drugs, such as thiopurinic IS, have a slow mechanism of action, 40 and effectiveness can only be measured after 2–3 months of use. This is also true of new drugs such as vedolizumab, particularly in CD where the possibility of additional doses is considered in week 10 if partial improvement is observed following administration of the standard 0, 2 and 6-week regimen. Starting a course of BUD combination with these drugs could be a safe option for improving symptoms while awaiting for them to take effect, provided the flare-up is not serious and the disease location is indicated for BUD.

#### Alternative to escalating biological agents

BUD could be an alternative in patients with ileal or ileocae-cal CD who present secondary loss of response to anti-TNF drugs. A recent meta-analysis concluded that one third of anti-TNF responders lose response over time. <sup>41</sup> There is no consensus regarding the most effective alternative in this situation, and most clinicians shorten the dosage interval or double the dose of the anti-TNF agent. It has also been suggested that the association of an IS can recapture response by reducing the formation of antibodies against anti-TNF drugs, and this synergy between thiopurines and infliximab

Study	Duration of treatment (weeks)	Dosage regimen	Patients evaluated	Clinical remission (%)		
				4 weeks	8 weeks	12 weeks
Compared to PL Greenberg et al., 1996 <sup>21</sup>	10	BUD 15 mg/day divided into 2 doses $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks	64	40 <sup>a</sup>	43*	
		BUD 9 mg/day divided into 2 doses $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks	61	37 <sup>a</sup>	51**	
		BUD 3 mg/day divided into 2 doses $\times$ 8 weeks, followed by PL $\times$ 2 weeks	67	25 <sup>a</sup>	33	
		PL 2 times/day $\times$ 10 weeks	66	18ª	20	
Tremaine et al.,	[2,0]10	BUD 9 mg once daily $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks	79	43	48	
2002 <sup>22</sup>		BUD 4.5 mg twice daily $\times$ 8 weeks, followed by 3 mg twice daily $\times$ 2 weeks	78	49	53	
		PL	40	33	53	
Suzuki et al.,	8	Oral BUD 9 mg once daily	20		23.1	
2013 <sup>23</sup>		Oral BUD 15 mg once daily	21		28	
		PL	22		11.5	
Compared to MES						
Thomsen et al.,	16	BUD 9 mg once daily	93		6964 (62	•
1998 <sup>b,24</sup>		MES 2 g twice daily	89		45****42 (	(36) <sup>c</sup>
Tromm et al.,	8	BUD 9 mg once daily or 3 mg 3 times/day			69.5	
2011 <sup>25</sup>		MES 4.5 g once daily	153		62.1	
Compared to PR						
Campieri et al., 1997 <sup>26</sup>	12	BUD 9 mg once daily $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks, followed by 3 mg once daily $\times$ 2 weeks	58	50 <sup>b</sup>	60 !	55 <sup>c,d</sup>
		BUD 4.5 mg twice daily $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks, followed by 3 mg once daily $\times$ 2 weeks	61	43 <sup>b</sup>	42 !	50 <sup>c,d</sup>
		PR 40 mg once daily $\times$ 2 weeks, followed by 30 mg tapered to 5 mg once daily $\times$ 7 weeks, followed by 5 mg once daily $\times$ 3 weeks	58	62 <sup>b</sup>	60 !	52 <sup>c,d</sup>
Rutgeerts et al., 1994 <sup>e,27</sup>	10	BUD 9 mg once daily $\times$ 8 weeks, followed by 6 mg once daily $\times$ 2 weeks	88	40	52	53 <sup>d,f</sup>
		PR 40 mg once daily $\times$ 2 weeks, followed by 30 mg once daily $\times$ 2 weeks, followed by 25 mg once daily $\times$ 2 weeks, followed by tapering to 5 mg/week $\times$ 4 weeks	88	67 <sup>††</sup>	65	66 <sup>d,f</sup>

Location in ileum or descending colon, analysis by intention to treat and remission rates at the end of treatment unless otherwise indicated. Clinical remission defined as reduction of CDAI to  $\leq$ 150.

BUD: budesonide; MES: mesalazine; PL: placebo; PR: prednisone.

Adapted from McKeage and Goa, 2002.<sup>20</sup>

<sup>&</sup>lt;sup>a</sup> Data extrapolated from a chart.

<sup>&</sup>lt;sup>b</sup> Analysis during treatment.

<sup>&</sup>lt;sup>c</sup> Determination at 16 weeks.

<sup>&</sup>lt;sup>d</sup> Results at 8 weeks during dose reduction.

 $<sup>^{\</sup>rm e}$  Ileal/Ileocaecal region.

f Determination at 10 weeks.

p < 0.001.

<sup>\*\*</sup> p = 0.009 vs. PL.

<sup>\*\*\*</sup> p < 0.005 vs. MES. \*\*\*\* p < 0.001 vs. BUD.

System organ class (SOC)	Frequency	Reaction
Cardiac disorders	Common	Palpitations
Gastrointestinal	Common	Dyspepsia
disorders	Uncommon	Duodenal or gastric ulcer
	Rare	Pancreatitis
	Very rare	Constipation
Metabolism and	Common	Cushing's syndrome
nutrition disorders		Hypokalaemia
	Very rare	Growth retardation in children
Musculoskeletal	Common	Muscle and joint pain, muscle weakness and
and connective		cramps, osteoporosis
tissue disorders		Osteonecrosis
	Rare	
Psychiatric	Common	Behavioural changes such as nervousness,
disorders		insomnia, mood swings and depression
	Uncommon	Psychomotor hyperactivity, anxiety
	Rare	Aggression
Reproductive system and breast disorders	Common	Menstrual disorders
Skin and subcutaneous	Common	Skin reactions (urticaria, exanthema), petechiae
tissue disorders		delayed healing, contact dermatitis
	Rare	Ecchymosis
Nervous system	Common	Headache
disorders	Uncommon	Tremor
	Very rare	Cerebral pseudotumour, including papilloedema
	,	adolescents
Immune system	Common	Increased risk of infection
disorders	Very rare	Anaphylactic reactions
Eye disorders	Rare	Blurred vision
		Cataracts
		Glaucoma
Vascular disorders	Very rare	Increased risk of thrombosis, vasculitis
	ici y i ai c	(withdrawal syndrome after prolonged treatmen
General disorders	Very rare	Tiredness, discomfort

Reactions described as very common ( $\ge$ 1/10); common ( $\ge$ 1/100 to <1/10); uncommon ( $\ge$ 1/1000 to <1/100); rare ( $\ge$ 1/10,000 to <1/1000); very rare (<1/10,000).

Taken from the summary of product characteristics of Entocort<sup>®</sup>7 and Budenofalk<sup>®</sup>.8

has recently been explored.<sup>42</sup> Finally, some authors have suggested anti-TNF re-induction and maintenance of the previous regimen.<sup>43</sup> However, an unexplored option would be to try to recapture response with the temporary administration of BUD, depending on the location of the disease. Finally, the temporary addition of BUD could provide rapid symptom relief while the clinician decides whether to intensify treatment or change the biological agent, particularly if the patient presents mild or mild to moderately active CD.

#### Prophylaxis against post-surgical recurrence

Although BUD is not usually included as an option in clinical guidelines, and a recent systematic review<sup>44</sup> concluded that it does not reduce the risk of post-surgical endoscopic recurrence of CD (RR 0.86, 95% CI, 0.61–1.22), a recent Cochrane review concluded that the evidence from trials performed to date is insufficient to reach solid conclusions about its usefulness for this indication. This calls for a careful

analysis of existing clinical trials. In a preliminary, highquality, double-blind, randomised controlled study, 45 129 patients with ileocolic resection due to inflammatory activity or obstruction, but not due to perforation, were given 6 mg of controlled ileal release BUD or placebo. The primary outcome variable (endoscopic recurrence defined by a Rutgeerts' index score of >i1) 1 year after surgery was similar in both groups (52% BUD and 58% placebo). In a sub-analysis of patients operated for persistent inflammatory activity, endoscopic recurrence at 1 year was lower in the group receiving BUD (32% vs. 65%, p < 0.047). In a subsequent, less robust study,46 83 patients were treated with 3 mg daily of BUD or placebo. The rate of endoscopic or clinical recurrence at 1 year was 57% in the treated group vs. 70% in the control group (no significant difference). These studies, therefore, included a population at moderate-to-low risk of recurrence, the sample size was insufficient, and the dose was probably inadequate. Nevertheless, some data suggest a certain degree of efficacy in some subgroups of patients. In any event, BUD is not a suitable candidate for the long-term

treatment required for prophylaxis of post-operative recurrence, and should only be used as an additional treatment (as with imidazole drugs).

### High-output ileostomy and protein-losing enteropathy

Studies have reported that BUD can be effective in the treatment of patients with high-output ileostomies for CD.<sup>47,48</sup> The mechanisms involved were not linked to an anti-inflammatory effect, but rather to enhancing the net absorption of water.<sup>47,48</sup> Since it is unlikely that randomised studies will be performed for this indication, which is fortunately rare, it is worth remembering that BUD can be an alternative in such difficult to manage patients.

BUD has also been used successfully in the treatment of protein-losing enteropathy associated with the correction of congenital heart disease using the Fontan procedure. 49

#### Non-ileal CD

The effectiveness of BUD in locations outside the ileum is not known. Given its safety profile, it could be considered in jejunal sites before intensifying therapy to control a flare-up of proximal CD, provided that the lesions are uncomplicated and limited in extent.

## Controversial aspects regarding the use of budesonide

### Can budesonide dependence occur in Crohn's disease?

Steroid dependence, a common clinical situation in IBD, is characterised by a relapse of symptoms following a reduction in the dose of steroids or shortly after stopping them in patients who initially respond to these drugs. This makes it necessary to increase the dose or re-start the treatment to maintain remission. Steroid-free remission is the foremost objective in the treatment of IBD because, given their AEs, these drugs cannot be used as long-term maintenance therapy.<sup>14</sup>

Although BUD has been proposed in this context $^{50,51}$  there is very solid evidence to recommend thiopurines as a steroid-free approach to maintaining long-term remission. Furthermore, steroid dependence in CD has been associated with cases of colonic involvement and smoking.  $^{52}$  A possible association between variants in the *IL10* and *ABCB1* genes (which encode for a transporter involved in steroid metabolism) and steroid dependence has also been described in CD.  $^{53}$ 

It is still to be determined whether BUD dependence shares epidemiological and clinical characteristics with conventional steroid dependence. Although it appears to be a common occurrence, so far no studies have specifically evaluated this aspect of BUD. Trials evaluating the efficacy of BUD to induce remission of CD have a follow-up of less than 12 weeks, <sup>22,26,27,54</sup> and the primary maintenance trials and real-life cohorts analysed the effect of fixed doses of BUD for 1 year, <sup>54–56</sup> or compared BUD dosing regimens

without tapering. 21,57-61 None of these trials describe BUD dependence.

The magnitude of the problem could be estimated from the number of patients in maintenance trials who received the lowest doses of BUD and relapsed at 3 or 6 months. However, the heterogeneity of these trials (different induction doses, determination at different time points) makes it difficult to determine the frequency of BUD dependence. An indirect estimate of BUD dependence can be inferred from the higher relapse rates in patients treated with 3 mg/day compared to those treated with 6 mg/day. Similarly, although BUD dependency figures in patients with autoimmune hepatitis and microscopic colitis have not been published, prevalence could be as high as 60% in patients with microscopic colitis treated with this drug. 62,63

None of the published studies have addressed the treatment of BUD-dependent CD patients, and this is why no specific recommendations are made in clinical practice guidelines. In clinical practice, patients with BUD dependence are treated with conventional steroids or IS. However, it is important to bear in mind that direct comparative trials have shown conventional steroids (prednisone, methylprednisolone) to be only slightly more effective than BUD, and equally as effective in patients with low disease activity. <sup>64,65</sup> Therefore, it is tempting to hypothesise that conventional steroids have no significant added value in BUD dependence. Moreover, the pathophysiological mechanisms of BUD resistance and dependence could well be similar to those of conventional steroids.

The ECCO guidelines, meanwhile, recommend that patients with early relapse (which could include those with BUD dependence) should start immunomodulatory therapy<sup>14</sup> to control the activity of the disease in the long term. Although a subgroup of patients with mild CD classified as L1-B1 (ileal and inflammatory phenotype) in the Montreal system will not need maintenance treatment in the short/medium term after a preliminary cycle of BUD to induce remission, BUD dependence could raise the need for long-term maintenance treatment. In any event, although this strategy has not been assessed, given its optimal safety profile, using BUD in patients with dependence on conventional steroids could allow the initial dose to be tapered until thiopurines achieve their effect.

### Can a dose of more than 9 mg of budesonide be useful?

The latest data from the aforementioned Cochrane metaanalysis<sup>19</sup> and the recommendations of clinical practice guidelines and consensus documents<sup>1,16,17,66</sup> confirm the standard clinical practice of administering 9 mg/day BUD to induce remission in mild or mild-to-moderate ileal or ileocolic CD. This dose has greater benefit and no major AEs or clinical complications compared to placebo, and has fewer AEs and complications than prednisolone.

Few randomised studies have evaluated the clinical efficacy of high-dose BUD to induce remission, and it is not mentioned in guidelines for adults. Greenberg's 1994 study<sup>54</sup> is the only one included in the Cochrane meta-analysis that analyses this regimen. The study was conducted on 258 patients with ileal or ileocolic disease involving no more

than half of the transverse colon, and compared 3 different doses (9, 6 and 3 mg/day) of controlled release BUD vs. placebo. After 8 weeks, the best remission rate was achieved in the group taking 9 mg (51%), although there were no statistical differences compared to the 15 mg (43%) group. The author observed a dose-related reduction of basal cortisol and adrenocorticotropin-stimulated cortisol, but no relevant clinical toxicity at any dose. Similarly, in a 2013 study comparing 77 patients, Suzuki et al. 23 found no difference in 8-week remission rates between the 9 mg and 15 mg regimen (23% and 25%, respectively), although they observed higher rates of adrenal axis suppression and AEs with the 15 mg dose. In 2000, Irvine et al.<sup>67</sup> found no differences in a study evaluating quality of life in patients with ileal and ileocaecal CD. In a recently published network meta-analysis, doses of 15 and 18 mg/day (OR 3.28, CI: 1.4-7.5) vs. 9 mg/day (2.93; CI 1.5-5.4) showed similar response compared with placebo.<sup>30</sup>

Herfarth et al., however, in a study conducted in 2004 using 6, 9 and 18 mg doses of pH<sup>59</sup>-dependent release BUD in patients with ileocolic CD irrespective of disease activity or colonic extension, with evaluation at 6 weeks, found dose-dependent clinical remission rates of 36%, 55% and 66%, respectively. Furthermore, although they considered the 9 mg dose to be sufficient in most patients, a subanalysis revealed better response with the 18 mg dose vs. the standard 9 mg regimen in patients with greater activity (CDAI  $\geq$  300) or with ileocolic disease manifestation distal to the transverse colon. These results are similar to those reported in a paediatric study<sup>68</sup> that also included patients irrespective of colonic involvement. A 12 mg induction dose during the first month, followed by a standard 9 mg regimen achieved a decrease in C-reactive protein and a significantly higher remission rate.

Doses of more than 9 mg are only mentioned in the recent (2016) British Society of Paediatric Gastroenterology, Hepatology and Nutrition (BSPGHAN) guidelines, <sup>18</sup> which recommend treating mild to moderately active ileal or ileocolic CD with BUD ''at maximum doses of 12 mg/day, tapering over 2–4 weeks''. The guideline does not mention the evidence on which the recommendation for doses greater than 9 mg is based.

The 12-mg dose could have its therapeutic niche, and will perhaps be explored in greater depth in new studies. It would be relevant in patients with moderately active disease in whom oral corticosteroids should be avoided for whatever reason. It is important to bear in mind that BUD reduces, in a linear, dose-dependent manner, basal and stimulated-release levels of plasma cortisol, and that the incidence of toxic effects increases with doses greater than 9 mg. It is unlikely that the 12-mg dose for 4–8 weeks will cause significant clinical harm compared to the 9-mg regimen, since none has been reported in doses of 15–18 mg. In any event, in these cases it is advisable to monitor each patient closely, and administer supplemental calcium and vitamin D to prevent bone loss.

#### Tapering budesonide regimen

The standard regimen of 9 mg BUD for 2 months rarely suppresses the adrenal-pituitary axis, clinical manifestations

of hypercorticism are uncommon, and it does not appear to be associated with suppression effects following abrupt discontinuation of steroids. 19,65 No studies published so far have shown that tapered withdrawal is preferable to prevent AEs. 19,65 No significant damage compared with placebo has been observed in safety studies lasting up to 1 year. Cases of sudden corticoid withdrawal syndrome have only been associated with prolonged treatment with BUD. 69

After achieving remission with a standard regimen of 9 mg/day for 8 weeks, guidelines and consensus documents differ with regard to the need for a tapering regimen to prevent the AEs associated with abrupt discontinuation, and to the specific regimen that should be used in such cases. This ambiguity has led to the different approaches adopted in clinical practice. The pharmacokinetics of BUD are doseproportional between 3 and 15 mg (ranges of clinical use), and the low systemic bioavailability of the drug minimises AEs compared to systemic corticosteroids. 70 However, BUD has a relatively wide range of bioavailability (9-21%),70 which increases under certain conditions, such as intake of grapefruit juice and cytochrome CYPA3 inhibitor drugs, or in patients with cirrhosis. A BUD regimen of 9 mg can induce significant plasma cortisol suppression (45%) at 5 days of treatment (area under the curve), although this is lower than with prednisone 20 mg (78%).<sup>10</sup> It is also clear that suppression of the adrenal axis occurs with low doses of 3 and 6 mg, and a potentially clinically significant, linear, dose-dependent effect is observed in regimens of 9 mg and over.

All of the above, coupled with the unforeseeable individual variations and idiosyncrasies encountered in daily practice, would justify the routine practice of tapering BUD systematically over 2–4 weeks in all cases, as is usually done with systemic corticosteroids. Because of this, various studies or consensus documents suggest using a tapering regimen (Table 5).

This can be done in 3 ways. First, the definition of corticodependence includes the inability to reduce glucocorticoid levels (prednisolone 10 mg or BUD 3 mg over a 3-month period), 14,73 so induction therapy should not last longer than 12 weeks. Given that 5 mg of BUD and 12 mg of prednisolone are clinically equivalent, after inducing remission with 9 mg BUD for 8 weeks, it is reasonable to recommend dose tapering in all cases in order to avoid the effects of sudden discontinuation: 6 mg for 15 days, followed by 3 mg for a further 15 days. Another option would be to use this regimen only when it has been decided to prolong, switch or increase the standard dose and duration of treatment with BUD:

- Prolonged induction regimen in the "American Clinical Practice Guideline" of 9 mg for more than 8 weeks (8–16 weeks).
- Corticosteroid-dependent patients with inactive CD who the clinician has decided to switch from oral systemic corticosteroids to BUD as a bridge to other treatments and as a way of reducing corticosteroid-induced AEs.<sup>50</sup>
- 3. If it has been decided to give maintenance therapy with 6 mg for 3 months as a strategy to delay relapse. 60
- 4. When induction doses greater than 12 mg are used.

Study/guideline	Tapering regimen			
Studies				
Campieri et al., 1997 <sup>26</sup>	BUD 9 mg/8 weeks; tapered to 6 mg over 2 weeks and to 3 mg over 2 further weeks			
Rutgeerts et al., 1994 <sup>27</sup>	BUD 9 mg/8 weeks; tapered to 6 mg over 2 weeks			
Tremaine et al., 2002 <sup>22</sup>	BUD 9 mg/8 weeks; tapered to 6 mg over 2 weeks			
Australian Public Assessment Report for	BUD 18 or 9 or 3 mg followed by dose reduction for 2 weeks			
Budesonide (BUC-16/CDA 2012) <sup>71</sup>				
Guidelines				
BSPHAGAN paediatric guideline	After a maximum of 12 mg/day, the dose should be tapered over 2-			
(Kammermeier et al., 2016 <sup>18</sup> )	weeks, with no specific regimen.			
Guidelines of the American College of	After induction with BUD 9 mg for 8–16 weeks, it is recommended			
Gastroenterology (Sandborn et al., 2007 <sup>66</sup> )	that the dose be tapered down to 6 and 3 mg over 2-4 weeks.			
Initiative on Crohn and Colitis (Holland) <sup>72</sup>	It is recommended that BUD is not discontinued without tapering			
ECCO Guidelines (Dignass et al., 2010 <sup>73</sup> ;	No mention of the need to taper before withdrawal			
Gomollón et al., 2017 <sup>14</sup> )	·			

#### Calcium and vitamin D supplements

Various scientific societies<sup>74-76</sup> recommend giving calcium (1–1.5 g/day) and vitamin D (800 IU/day) supplements to prevent the development of BMD alterations (BMDA) in patients undergoing treatment with steroids. Osteoporosis, which increases the risk of fractures, especially in elderly patients, undermines quality of life and is a considerable burden on the health system. However, some aspects of the pathogenesis of BMDAs in patients with IBD are still controversial, such as the impact of inflammatory activity on bone metabolism, the type of steroid used, the dose given and the route of administration, the duration of exposure, and possible recovery of BMD after discontinuation (especially in patients with an exposure time of less than 3 months).

Given its low systemic bioavailability, BUD will probably have less or even no impact on BMD; however, the data is very heterogeneous. In an open, controlled study in patients with active ileal or ascending colon CD randomised to receive prednisolone (40 mg/day) or BUD (9 mg/day), in the BUD group, loss of bone mass at 24 months was only lower in patients who had never received steroids.<sup>77</sup> Regarding fractures, only 1 asymptomatic vertebral fracture occurred in the prednisolone group, and 2 traumatic fractures in each group. In terms of baseline parameters, 44% of patients previously exposed to steroids and 58% of corticosteroid-dependent patients had BMDA, compared to 34% of those who had never received steroids (p = 0.006). Interestingly, BMDA prevention therapy was not a study protocol criterion in either of the 2 treatment groups. Nevertheless, the calcium and vitamin D supplements that some patients received before being included in the study did not change, and was comparable in both groups (around 15% vitamin D and 50% calcium). 77 These results contrast with those of another study in patients with inactive CD treated with low dose, long-term BUD or prednisone. No differences in BMD were observed between study groups; however, this was not a randomised study and there were major differences between groups in terms of disease location, previous exposure to steroids, and administration of calcium and vitamin D supplements. 78

Few studies in the field of IBD have evaluated whether these supplements are effective or necessary to preserve or improve BMD,<sup>79</sup> and none have evaluated them in the context of BUD treatment.

In conclusion, given the impossibility of stratifying the risk of BMDA in patients with IBD (apart from pre-established population factors), and specifically in patients receiving BUD, the administration of calcium and vitamin D is a safe and probably cost-effective measure. In the subpopulation of elderly patients, there are solid data to show that such supplements reduce the fracture rate, 80-82 and a meta-analysis has shown that vitamin D supplements are effective in preventing falls by acting through skeletal muscle receptors to increase muscle strength. 84

#### **Conclusions**

BUD is an alternative to conventional steroids in the treatment of CD. Its effectiveness depends on the severity and location of the disease. Although its position among the drugs used for this indication is clear, we believe that prescribers need to know the details of BUD therapy provided in this review. It is also interesting to note the therapeutic situations in which real-world use has filled in the gaps remaining after the preclinical development stage better than the summary of product characteristics. We hope to have contributed to promoting the appropriate use of a good drug in the patients that need it, and to have clarified its place in the therapeutic arsenal for CD and other digestive tract diseases.

#### Conflicts of interest

 Antonio López-Sanromán: Consultancy, speaker's fees or research grants from AbbVie, MSD, Tillotts, Ferring, FAES Farma, Shire, Hospira, Kern-Celltrion, Takeda, Pfizer.

- Joan Clofent: no conflict of interest to declare.
- Esther Garcia-Planella: Consultancy, speaker's fees or research grants MSD, AbbVie, Kern, Gebro, Pfizer, Takeda, Janssen, Ferring, Shire Pharmaceuticals, Tillotts Pharma.
- Luís Menchén: consultancy, speaker's fees or research grants from MSD, AbbVie, Takeda, Janssen, Pfizer, Tillotts Pharma, Dr Falk Pharma, Shire, Ferring.
- Pilar Nos: consultancy, speaker's fees or research grants from MSD, Otsuka, AbbVie, Takeda, Kern, Biogen and Ferring.
- Iago Rodríguez-Lago: Consultancy fees from Tillots Pharma.
- Eugeni Domènech: consultancy, speaker's fees or research grants from AbbVie, MSD, Takeda, Hospira, Kern, Shire Pharmaceuticals, Ferring, Tillots Pharma, Otsuka Pharmaceuticals, Pfizer, Celgene, Grifols.

#### References

- Abdalla MI, Herfarth H. Budesonide for the treatment of ulcerative colitis. Expert Opin Pharmacother. 2016;17:1549–59, http://dx.doi.org/10.1080/14656566.2016.1183648.
- Johansson S, Andersson K, Brattsand R, Gruvstad E, Hedner P. Topical and systemic glucocorticoid potencies of budesonide, beclomethasone, dipropionate and prednisolone in man. Eur J Respir Dis. 1982;122:74–82.
- Greenberg GR, Feagan BG, Martin F, Sutherland LR, Thomson AB, Williams CN, et al., Oral budesonide for active Crohn's disease. Canadian Inflammatory Bowel Disease Study Group. N Engl J Med. 1994;331:836-41, <a href="http://dx.doi.org/10.1056/NEJM199409293311303">http://dx.doi.org/10.1056/NEJM199409293311303</a>.
- Meikle AW, Tyler FH. Potency and duration of action of glucocorticoids. Effects of hydrocortisone, prednisone and dexamethasone on human pituitary-adrenal function. Am J Med. 1977;63:200-7, <a href="http://dx.doi.org/10.1016/0002-9343">http://dx.doi.org/10.1016/0002-9343</a> (77)90233-9.
- Edsbäcker S, Andersson P, Lindberg C, Paulson J, Ryrfeldt A, Thalen A. Liver metabolism of budesonide in rat, mouse, and man. Comparative aspects. Drug Metab Dispos. 1987;15:403-11.
- Fedorak RN, Bistritz L. Targeted delivery, safety, and efficacy of oral enteric-coated formulations of budesonide. Adv Drug Deliv Rev. 2005;57:303-16, <a href="http://dx.doi.org/10.1016/j.addr.2004.08.009">http://dx.doi.org/10.1016/j.addr.2004.08.009</a>.
- Ficha técnica de Entocord® 3 mg cápsulas de liberación modificada. Revisión octubre 2012. Available from: https:// www.aemps.gob.es/cima/pdfs/es/ft/61728/61728\_ft.pdf [accessed 29.06.18].
- Ficha técnica de Intestifalk<sup>®</sup> 3 mg cápsulas de liberación modificada. Revisión mayo 2017. Available from: https:// www.aemps.gob.es/cima/pdfs/es/ft/65849/65849\_ft.pdf [accessed 29.06.18].
- European Medicines Agency (EMA). Budesonide. Available from: http://www.ema.europa.eu/ema/index.jsp?curl=pages% 2Fincludes%2Fmedicines%2Fmedicines\_landing\_page. jsp&searchkwByEnter=true&quickSearch=budesonide& spanFlag=0&keywordSearch=Submit [accessed 20.02.17].
- FDA Approved Drug Products. Availablr from: https://www.accessdata.fda.gov/scripts/cder/daf/index.cfm?event=browse ByLetter.page&productLetter=B&ai=0 [accessed 20.02.17].
- Edsbäcker S, Wollmer P, Nilsson A, Nilsson M. Pharmacokinetics and gastrointestinal transit of budesonide controlled ileal release (CIR) capsules [abstract]. Gastroenterology. 1993;104 Suppl. 1. A695.

- Carter MJ, Lobo AJ, Travis SP, IBD Section, British Society of Gastroenterology. Guidelines for the management of inflammatory bowel disease in adults. Gut. 2004;53 Suppl. 5:V1–16, http://dx.doi.org/10.1136/gut.2004.043372.
- 13. Lichtenstein GR, Hanauer SB, Sandborn WJ, Practice Parameters Committee of American College of Gastroenterology.

  Management of Crohn's disease in adults. Am J Gastroenterol. 2009;104:465–83, <a href="http://dx.doi.org/10.1038/ajg.2008.168">http://dx.doi.org/10.1038/ajg.2008.168</a> [quiz 464 484].
- 14. Gomollón F, Annese V, Tilg H, Van Assche G, Lindsay JO, Peyrin-Biroulet L, et al. 3rd European Evidence-based Consensus on the Diagnosis and Management of Crohn's Disease 2016: Part 1: Diagnosis and medical management. J Crohns Colitis. 2017;11:3–25, http://dx.doi.org/10.1093/ecco-jcc/jjw168.
- Yamamoto-Furusho JK, Bosques-Padilla F, de-Paula J, Galiano MT, Ibañez P, Juliao F, et al. Diagnosis and treatment of inflammatory bowel disease: First Latin American Consensus of the Pan American Crohn's and Colitis Organisation. Rev Gastroenterol Mex. 2017;82:46-84, <a href="http://dx.doi.org/10.1016/j.rgmx.2016.07.003">http://dx.doi.org/10.1016/j.rgmx.2016.07.003</a>.
- 16. Peyrin-Biroulet L, Bouhnik Y, Roblin X, Bonnaud G, Hagège H, Hébuterne X, et al. French national consensus clinical guidelines for the management of Crohn's disease. Dig Liver Dis. 2017;49:368–77.
- 17. Wilson DC, Thomas AG, Croft NM, Newby E, Akobeng AK, Sawczenko A, et al., IBD Working Group of the British Society of Paediatric Gastroenterology, Hepatology, and Nutrition. Systematic review of the evidence base for the medical treatment of paediatric inflammatory bowel disease. J Pediatr Gastroenterol Nutr. 2010;50 Suppl. 1:S14–34.
- Kammermeier J, Morris MA, Garrick V, Furman M, Rodrigues A, Russell RK, BSPGHAN IBD Working Group. Management of Crohn's disease. Arch Dis Child. 2016;101:475–80, http://dx.doi.org/10.1136/archdischild-2014-307217.
- Rezaie A, Kuenzig ME, Benchimol EI, Griffiths AM, Otley AR, Steinhart AH, et al. Budesonide for induction of remission in Crohn's disease. Cochrane Database Syst Rev. 2015, <a href="http://dx.doi.org/10.1002/14651858.CD000296.pub4">http://dx.doi.org/10.1002/14651858.CD000296.pub4</a>. CD000296.
- 20. McKeage K, Goa KL. Budesonide (Entocort EC Capsules): a review of its therapeutic use in the management of active Crohn's disease in adults. Drugs. 2002;62: 2263–82.
- 21. Greenberg GR, Feagan BG, Martin F, Sutherland LR, Thomson AB, Williams CN, et al. Oral budesonide as maintenance treatment for Crohn's disease: a placebo-controlled, dose-ranging study. Canadian Inflammatory Bowel Disease Study Group. Gastroenterology. 1996;110:45–51.
- 22. Tremaine WJ, Hanauer SB, Katz S, Winston BD, Levine JG, Persson T, et al. Budesonide CIR capsules (once or twice daily divided doses) in active Crohn's disease: a randomized placebo-controlled study in the United States. Am J Gastroenterol. 2002;97:1748-54, <a href="http://dx.doi.org/10.1111/j.1572-0241.2002.05835.x">http://dx.doi.org/10.1111/j.1572-0241.2002.05835.x</a>.
- Suzuki Y, Motoya S, Takazoe M, Kosaka T, Date M, Nii M, et al. Efficacy and tolerability of oral budesonide in Japanese patients with active Crohn's disease: a multicentre, double-blind, randomized, parallel-group Phase II study. J Crohns Colitis. 2013;7:239-47, <a href="http://dx.doi.org/10.1016/j.crohns.2012.06.006">http://dx.doi.org/10.1016/j.crohns.2012.06.006</a>.
- 24. Thomsen OO, Cortot A, Jewell D, Wright JP, Winter T, Veloso FT, et al. A comparison of budesonide and mesalamine for active Crohn's disease. International Budesonide-Mesalamine Study Group. N Engl J Med. 1998;339:370-4, <a href="http://dx.doi.org/10.1056/NEJM199808063390603">http://dx.doi.org/10.1056/NEJM199808063390603</a>.
- 25. Tromm A, Bungani I, Tomsová E, Tulassay Z, Lukáš M, Kykal J, et al., International Budenofalk Study Group. Budesonide 9 mg is at least as effective as mesalamine 4.5 g in

- patients with mildly to moderately active Crohn's disease. Gastroenterology. 2011;140:425–34, <a href="http://dx.doi.org/10.1053/j.gastro.2010.11.004">http://dx.doi.org/10.1053/j.gastro.2010.11.004</a>.
- Campieri M, Ferguson A, Doe W, Persson T, Nilsson LG. Oral budesonide is as effective as oral prednisolone in active Crohn's disease. Global Budesonide Study Group. Gut. 1997;41:209–14.
- 27. Rutgeerts P, Löfberg R, Malchow H, Lamers C, Olaison G, Jewell D, et al. A comparison of budesonide with prednisolone for active Crohn's disease. N Engl J Med. 1994;331:842-5, http://dx.doi.org/10.1056/NEJM199409293311304.
- Baumgart DC, Sandborn WJ. Inflammatory bowel disease: clinical aspects and established and evolving therapies. Lancet. 2007;369:1641–57, <a href="http://dx.doi.org/10.1016/S0140-6736(07">http://dx.doi.org/10.1016/S0140-6736(07)</a>
   60751-X.
- 29. Beaugerie L. Management of inflammatory bowel disease patients with a cancer history. Curr Drug Targets. 2014;15:1042-8.
- 30. Moja L, Danese S, Fiorino G, del Giovane C, Bonovas S. Systematic review with network meta-analysis: comparative efficacy and safety of budesonide and mesalazine (mesalamine) for Crohn's disease. Aliment Pharmacol Ther. 2015;41:1055–65, http://dx.doi.org/10.1111/apt.13190.
- 31. Cottone M, Kohn A, Daperno M, Armuzzi A, Guidi L, D'Inca R, et al. Advanced age is an independent risk factor for severe infections and mortality in patients given anti-tumor necrosis factor therapy for inflammatory bowel disease. Clin Gastroenterol Hepatol. 2011;9:30-5, <a href="http://dx.doi.org/10.1016/j.cgh.2010.09.026">http://dx.doi.org/10.1016/j.cgh.2010.09.026</a>.
- 32. Gluck PA, Gluck JC. A review of pregnancy outcomes after exposure to orally inhaled or intranasal budesonide. Curr Med Res Opin. 2005;21:1075–84, <a href="http://dx.doi.org/10.1185/030079905X50570">http://dx.doi.org/10.1185/030079905X50570</a>.
- Beaulieu DB, Ananthakrishnan AN, Issa M, Rosenbaum L, Skaros S, Newcomer JR, et al. Budesonide induction and maintenance therapy for Crohn's disease during pregnancy. Inflamm Bowel Dis. 2009;15:25–8, http://dx.doi.org/10.1002/ibd.20640.
- 34. Van der Woude CJ, Ardizzone S, Bengtson MB, Fiorino G, Fraser G, Katsanos K, et al., European Crohn's and Colitis Organization. The second European evidenced-based consensus on reproduction and pregnancy in inflammatory bowel disease. J Crohns Colitis. 2015;9:107–24, <a href="http://dx.doi.org/10.1093/ecco-jcc/jju006">http://dx.doi.org/10.1093/ecco-jcc/jju006</a>.
- 35. Magro F, Gionchetti P, Eliakim R, Ardizzone S, Armuzzi A, Barreiro-de Acosta M, et al. Third European Evidence-based Consensus on Diagnosis and Management of Ulcerative Colitis. Part 1: Definitions, diagnosis, extra-intestinal manifestations, pregnancy, cancer surveillance, surgery, and ileo-anal pouch disorders. J Crohns Colitis. 2017;11:649–70, http://dx.doi.org/10.1093/ecco-jcc/jjx008.
- **36.** Chopra A, Pardi DS, Loftus EV Jr, Tremaine WJ, Egan LJ, Faubion WA, et al. Budesonide in the treatment of inflammatory bowel disease: the first year of experience in clinical practice. Inflamm Bowel Dis. 2006;12:29–32.
- Gionchetti P, Rizzello F, Poggioli G, Pierangeli F, Laureti S, Morselli C, et al. Oral budesonide in the treatment of chronic refractory pouchitis. Aliment Pharmacol Ther. 2007;25:1231–6, http://dx.doi.org/10.1111/j.1365-2036.2007.03306.x.
- 38. Cabriada Nuño JL, Hernández Martín A, Bernal Martínez A, Zabalza Estévez I. Oral budesonide in the treatment of chronic refractory pouchitis. Gastroenterol Hepatol. 2008;31:485–9, http://dx.doi.org/10.1157/13127089.
- 39. Navaneethan U, Venkatesh PG, Bennett AE, Patel V, Hammel J, Kiran RP, et al. Impact of budesonide on liver function tests and gut inflammation in patients with primary sclerosing cholangitis and ileal pouch anal anastomosis. J Crohns Colitis. 2012;6:536-42, <a href="http://dx.doi.org/10.1016/j.crohns.2011.10.011">http://dx.doi.org/10.1016/j.crohns.2011.10.011</a>.

- 40. Bermejo F, Aguas M, Chaparro M, Domènech E, Echarri A, Garcia-Planella E, et al., en representación de GETECCU. Recommendations of the Spanish Working Group on Crohn's Disease and Ulcerative Colitis (GETECCU) on the use of tiopurines in inflammatory bowel disease. Gastroenterol Hepatol. 2018, http://dx.doi.org/10.1016/j.gastrohep.2017.11.007, pii: S0210-5705(17)30248-0.
- 41. Qiu Y, Chen BL, Mao R, Zhang SH, He Y, Zeng ZR, et al. Systematic review with meta-analysis: loss of response and requirement of anti-TNF $\alpha$  dose intensification in Crohn's disease. J Gastroenterol. 2017;52:535–54, <a href="http://dx.doi.org/10.1007/s00535-017-1324-3">http://dx.doi.org/10.1007/s00535-017-1324-3</a>.
- Mogensen DV, Brynskov J, Ainsworth MA, Nersting J, Schmiegelow K, Steenholdt C. A role for thiopurine metabolites in the synergism between thiopurines and infliximab in inflammatory bowel disease. J Crohns Colitis. 2018;12:298–305, http://dx.doi.org/10.1093/ecco-jcc/jjx149.
- 43. Srinivasan A, Vasudevan A, McFarlane A, Sparrow MP, Gibson PR, van Langenberg D. Anti-TNF re-induction is as effective, simpler and cheaper compared with dose-interval shortening for secondary loss of response in Crohn's disease. J Crohns Colitis. 2018;12:280–8, http://dx.doi.org/10.1093/ecco-jcc/jjx144.
- 44. Singh S, Garg SK, Pardi DS, Wang Z, Murad MH, Loftus EV Jr. Comparative efficacy of pharmacologic interventions in preventing relapse of Crohn's disease after surgery: a systematic review and network meta-analysis. Gastroenterology. 2015;148:64–76, http://dx.doi.org/10.1053/j.gastro.2014.09.031.
- 45. Hellers G, Cortot A, Jewell D, Leijonmarck CE, Löfberg R, Malchow H, et al. Oral budesonide for prevention of postsurgical recurrence in Crohn's disease. The IOIBD Budesonide Study Group. Gastroenterology. 1999;116: 294–300.
- 46. Ewe K, Böttger T, Buh HJ, Ecker KW, Otto HF, Low-dose budesonide treatment for prevention of postoperative recurrence of Crohn's disease: A multicentre randomized placebo-controlled trial. German Budesonide Study Group. Eur J Gastroenterol Hepatol. 1999;11:277–82.
- Ecker KW, Stallmach A, Löffler J, Greinwald R, Achenbach U. Long-term treatment of high intestinal output syndrome with budesonide in patients with Crohn's disease and ileostomy. Dis Colon Rectum. 2005;248:237-42, <a href="http://dx.doi.org/10.1007/s10350-004-0768-8">http://dx.doi.org/10.1007/s10350-004-0768-8</a>.
- **48.** Ecker KW, Stallmach A, Seitz G, Gierend M, Greinwald R, Achenbach U. Oral budesonide significantly improves water absorption in patients with ileostomy for Crohn disease. Scand J Gastroenterol. 2003;38:288–93.
- Schumacher KR, Cools M, Goldstein BH, Ioffe-Dahan V, King K, Gaffney D, et al. Oral budesonide treatment for protein-losing enteropathy in Fontan-palliated patients. Pediatr Cardiol. 2011;32:966-71, <a href="http://dx.doi.org/10.1007/s00246-011-0029-2">http://dx.doi.org/10.1007/s00246-011-0029-2</a>.
- 50. Cortot A, Colombel JF, Rutgeerts P, Lauritsen K, Malchow H, Hämling J, et al. Switch from systemic steroids to budesonide in steroid dependent patients with inactive Crohn's disease. Gut. 2001;48:186–90, http://dx.doi.org/10.1136/gut.48.2.186.
- Mantzaris GJ, Petraki K, Sfakianakis M, Archavlis E, Christidou A, Chadio-Iordanides H, et al. Budesonide versus mesalamine for maintaining remission in patients refusing other immunomodulators for steroid-dependent Crohn's disease. Clin Gastro Hepatol. 2003;1:122-8, <a href="http://dx.doi.org/10.1053/cgh.2003.50015">http://dx.doi.org/10.1053/cgh.2003.50015</a>.
- Franchimont DP, Louis E, Croes F, Belaiche J. Clinical pattern of corticosteroid dependent Crohn's disease. Eur J Gastroenterol Hepatol. 1998;10:821–5.
- 53. Krupoves A, Mack D, Seidman E, Deslandres C, Amre D. Associations between variants in the ABCB1 (MDR1) gene and corticosteroid dependence in children with Crohn's disease.

Inflamm Bowel Dis. 2011;17:2308-17, <a href="http://dx.doi.org/10.1002/jbd.21608">http://dx.doi.org/10.1002/jbd.21608</a>.

54. Greenberg GR. Budesonide for the treatment of inflammatory bowel disease. Can J Gastroenterol. 1994;8:369–72.

470

- 55. Löfberg R, Rutgeerts P, Malchow H, Lamers C, Danielsson A, Olaison G, et al. Budesonide prolongs time to relapse in ileal and ileocaecal Crohn's disease. A placebo controlled one year study. Gut. 1996;39:82–6.
- 56. Hanauer S, Sandborn WJ, Persson A, Persson T. Budesonide as maintenance treatment in Crohn's disease: a placebocontrolled trial. Aliment Pharmacol Ther. 2005;21:363-71, http://dx.doi.org/10.1111/j.1365-2036.2005.02338.x.
- 57. Ferguson A, Campieri M, Doe W, Persson T, Nygard G, The Global Budesonide Study Group. Oral budesonide as maintenance therapy in Crohn's disease-results of a 12-month study. Global Budesonide Study Group. Aliment Pharmacol Ther. 1998;12:175–83.
- 58. Green JRB, Lobo AJ, Giaffer M, Travis S, Watkins HC. Maintenance of Crohn's disease over 12 months: fixed versus flexible dosing regime using budesonide controlled ileal release capsules. Aliment Pharmacol Ther. 2001;15: 1331–41.
- 59. Herfarth H, Gross V, Andus T, Caesar I, Vogelsang H, Adler G, et al., German/Austrian budesonide study group. Analysis of the therapeutic efficacy of different doses of budesonide in patients with active Crohn's ileocolitis depending on disease activity and localization. Int J Colorectal Dis. 2004;19:147–52, http://dx.doi.org/10.1007/s00384-003-0529-5.
- Sandborn WJ, Löfberg R, Feagan BG. Budesonide for maintenance of remission in patients with Crohn's disease in medically-induced remission: a predetermined pooled analysis of 4 randomized, double-blind, placebo-controlled trials. Am J Gastroenterol. 2005;100:1780-7, <a href="http://dx.doi.org/10.1111/j.1572-0241.2005.41992.x">http://dx.doi.org/10.1111/j.1572-0241.2005.41992.x</a>.
- 61. De Jong DJ, Bac DJ, Tan G, de Boer SY, Grabowsky IL, Jansen JB, et al. Maintenance treatment with budesonide 6 mg versus 9 mg 11 daily in patients with Crohn's disease in remission. Neth J Med. 2007;65:339–45.
- 62. Miehlke S, Madisch A, Voss C, Morgner A, Heymer P, Kuhlisch E, et al. Long-term follow-up of collagenous colitis after induction of clinical remission with budesonide. Aliment Pharmacol Ther. 2005;22(11-12):1115-9, <a href="http://dx.doi.org/10.1111/j.1365-2036.2005.02688.x">http://dx.doi.org/10.1111/j.1365-2036.2005.02688.x</a>.
- 63. Miehlke S, Madisch A, Bethke B, Morgner A, Kuhlisch E, Henker C, et al. Oral budesonide for maintenance treatment of collagenous colitis: a randomized, double-blind, placebo-controlled trial. Gastroenterology. 2008;135:1510-6, http://dx.doi.org/10.1053/j.gastro.2008.07.081.
- 64. Kane SV, Schoenfeld P, Sandborn WJ, Tremaine W, Hofer T, Feagan BG. The effectiveness of budesonide therapy for Crohn's disease. Aliment Pharmacol Ther. 2002;16:1509–17, http://dx.doi.org/10.1046/j.1365-2036.2002.01289.x.
- 65. Kuenzig ME, Rezaie A, Seow CH, Otley AR, Steinhart AH, Griffiths AM, et al. Budesonide for maintenance of remission in Crohn's disease. Cochrane Database Syst Rev. 2014;8, <a href="http://dx.doi.org/10.1002/14651858.CD002913.pub3">http://dx.doi.org/10.1002/14651858.CD002913.pub3</a>. CD002913.
- 66. Sandborn WJ, Feagan BG, Lichtenstein GR. Medical management of mild to moderate cron's disease: evidence-based treatment algorithms for induction and maintenance of remission. Aliment Pharmacol Ther. 2007;26:987–1003, http://dx.doi.org/10.1111/j.1365-2036.2007.03455.x.
- 67. Irvine EJ, Greenberg GR, Feagan BG, Martin F, Sutherland LR, Thomson AB, et al., Quality of life rapidly improves with budesonide therapy for active Crohn's disease. Canadian Inflammatory Bowel Disease Study Group. Inflam Bowel Dis. 2000;6:181–7.

- 68. Levine A, Kori M, Dinari G, Broide E, Shaoul R, Yerushalmi B, et al., Israeli Pediatric Budesonide Study Group. Comparison of 2 dosing methods for induction of response and remission with oral budesonide in active pediatric Crohn's disease: a randomized placebo-controlled trial. Inflamm Bowel Dis. 2009;15:1055-61, http://dx.doi.org/10.1002/ibd.20881.
- 69. Arntzenius L, van Galen A. Budesonide-related adrenal insufficiency. BMJ Case Rep. 2015, http://dx.doi.org/10.1136/bcr-2015-212216, pii: bcr2015212216.
- 70. Edsbäcker S, Andersson T. Pharmacokinetics of budesonide (Entocord EC) capsules for Crohn's disease. Clin Pharmacokinet. 2004;43:803–21, <a href="http://dx.doi.org/10.2165/00003088-200443120-00003">http://dx.doi.org/10.2165/00003088-200443120-00003</a>.
- 71. Australian Goverment, Department of Health and Aging. Therapeutic goods administration. Australian public asssesment report for budesonide. October 2012. Available from: https://www.tga.gov.au/sites/default/files/auspar-budesonide-121022-1.pdf [accessed 20.02.18].
- 72. Association 'Inititative on Crohn and Colitis'. Richtlijn diagnostiek en behandeling van inflammatoire darmziekten bij volwassenen, Nederlandse Vereniging van Maag-DarmLeverartsen. Haarlem. Available from: http://www.icc-ibd.com/home/en [accessed 20.02.18].
- 73. Dignass A, van Assche G, Lindsay JO, Lémann M, Söderholm J, Colombel JF, et al., European Crohn's and Colitis Organisation (ECCO). The second European evidence-based Consensus on the diagnosis and management of Crohn's disease: current management. J Crohns Colitis. 2010;4:28–62, http://dx.doi.org/10.1016/j.crohns.2009.12.002.
- 74. Bernstein CN, Leslie WD, Leboff MS. AGA technical review on osteoporosis in gastrointestinal diseases. Gastroenterology. 2003;124:795–841, <a href="http://dx.doi.org/10.1053/gast.2003.50106">http://dx.doi.org/10.1053/gast.2003.50106</a>.
- Scott EM, Gaywood I, Scott BB. Guidelines for osteoporosis in coeliac disease and inflammatory bowel disease. British Society of Gastroenterology. Gut. 2000;46 Suppl. 1, i1–8.
- Buckley L, Guyatt G, Fink HA, Cannon M, Grossman J, Cannon M, et al. 2017 American College of Rheumatology Guideline for the Prevention and Treatment of Glucocorticoid-Induced Osteoporosis. Arthritis Care Res (Hoboken). 2017;69:1095–110, http://dx.doi.org/10.1002/acr.23279.
- Schoon EJ, Bollani S, Mills PR, Israeli E, Felsenberg D, Ljunghall S, et al., Matrix Study Group. Bone mineral density in relation to efficacy and side effects of budesonide and prednisolone in Crohn's disease. Clin Gastroenterol Hepatol. 2005;3:113–21, http://dx.doi.org/10.1016/S1542-3565(04)00662-7.
- 78. Cino M, Greenberg GR. Bone mineral density in Crohn's disease: a longitudinal study of budesonide, prednisone, and nonsteroid therapy. Am J Gastroenterol. 2002;97:915–21, http://dx.doi.org/10.1111/j.1572-0241.2002.05609.x.
- 79. Bernstein CN, Seeger LL, Anton PA, Artinian L, Geffrey S, Goodman W, et al. Bone mineral density in Crohn's disease: a longitudinal study of budesonide, prednisone, and nonsteroid therapy. Aliment Pharmacol Ther. 1996;10: 777–86.
- Cranney A, Guyatt G, Griffith L, Wells G, Tugwell P, Rosen C, Osteoporosis Methodology Group and The Osteoporosis Research Advisory Group. Meta-analyses of therapies for posmenopausal osteoporosis. IX: Summary of meta-analyses of therapies for posmenopausal osteoporosis. Endocr Rev. 2002;23:570–8, http://dx.doi.org/10.1210/er.2001-9002.
- 81. Chapuy MC, Arlot ME, Duboeuf F, Brun J, Crouzet B, Arnaud S, et al. Vitamin D3 and calcium to prevent hip fractures in elderly women. N Engl J Med. 1992;327:1637-42, http://dx.doi.org/10.1056/NEJM199212033272305.
- 82. Dawson-Hughes B, Harris SS, Krall EA, Dallal GE. Effect of calcium and vitamin D supplementation on bone density in men and

- women 65 years of age or older. N Engl J Med. 1997;337:670-6, http://dx.doi.org/10.1056/NEJM199709043371003.
- 83. Bischoff-Ferrari HA, Dawson-Hughes B, Willett WC, Staehelin HB, Bazemore MG, Zee RY, et al. Effect of Vitamin D on falls: a meta-analysis. JAMA. 2004;291:1999–2006, <a href="http://dx.doi.org/10.1001/jama.291.16.1999">http://dx.doi.org/10.1001/jama.291.16.1999</a>.
- 84. Demay M. Muscle: a nontraditional 1,25-dihydroxyvitamin D target tissue exhibiting classic hormone-dependent vitamin D receptor actions. Endocrinology. 2003;144:5135-7, <a href="http://dx.doi.org/10.1210/en.2003-1096">http://dx.doi.org/10.1210/en.2003-1096</a>.